NO. PART NUMBER DESCRIPTION ENGLISH NAME Qry
— . HUTEIAR: FRONT COVER NO:01
" |ICEBEAR PARTS NO.  [Chinese name Description QTyY
1 PMZ50-5-A-001 4 IXUBR Windscreen Plate 1
2 PMZ50-5-A-002 ZER G Frame No. Cover 1
3 PMZ50-5-A-003 e Hook 1
4 PMZ50-5-A-004 7N FR = T AR M6x20 Hexagon bolt M6x20 1
5 PMZ50-5-A-005 + 7N Sk I24ETM6x20 Bolt M6x20 1
6 PMZ50-5-A-006 I RES Cover, headlight 1
7| PMZ50-5-A-007 A BT Right decorating light 1
8]  PMZ50-5-A-008 o BT Left decorating light 1
9 PMZ50-5-A-009 B THI AR Front Cover 1
10 PMZ50-5-A-010 BIREAT 3P4 Protecting ring of headlight 1
11 PMZ50-5-A-011 H B 24T ST4.8x16 Self-tapping screw ST4.8x16 1
12 PMZ50-5-A-012 T TR e 2 e Small plate, front cover 1
13 PMZ50-5-A-013 H B2 4TST4.2x12 Self-tapping screw ST4.2x12 1
14 PMZ50-5-A-014 HI BT (KT YA AS 112V 25W) Headlight 1
15 PMZ50-5-A-015 H B 24T ST4.2x12 Self-tapping screw ST4.2x12 1

— 77 YA A B : HANDLEBAR ASS NO:03




2
o

ICEBEAR PARTS NO. Chinese name Description Qry
1 PMZ50-5-B-001 Sk IRET M5x10 Screw M5x10 1
2 PMZ50-5-B-002 e Speedometer cover 1
3 PMZ50-5-B-003 e Speedometer 1
4 PMZ50-5-B-004 HPE O5xD12 Washer ®5x(D12 1
5 PMZ50-5-B-005 J7 I E AR Pipe, Handlebar 1
6 PMZ50-5-B-006 yexzdEpdl Right turn signal 1
7 PMZ50-5-B-007 LR oK Control switch right side 1
8 PMZ50-5-B-008 JEERYA T ok Control switch left side 1
9 PMZ50-5-B-009 AR Throttle handlebar grip 1
10/  PMZ50-5-B-010 95 [ g Handlebar 1
11|  PMZ50-5-B-011 T Left grip 1
12|  PMZ50-5-B-012 I A A mirror 1
13 PMZ50-5-B-013 7N AV LT IR R M 10%45 Hexagon bolt M10x45 1
14 PMZ50-5-B-014 7N ARV 2 T H SR EEM10 Hexagon nut M10 1
15 PMZ50-5-B-015 J7 A3 E S Handlebar plate 1
16 PMZ50-5-B-016 7S A IEATM6Ex35 Hexagon bolt M6x35 1
— . Hi75 4520 Bl ELECTRIC APPLIANCE NO:05
"~ |ICEBEAR PARTS NO. Chinese name Description Qry
1 PMZ50-5-C-001 F H A5 2k Wire assy 1
2 PMZ50-5-C-002 Z Battery 1
3 PMZ50-5-C-003 e A High voltage wire assy 1
4 PMZ50-5-C-004 RUKAR CDI 1
5 PMZ50-5-C-005 ok 2 Relay assy 1
6| PMZz50-5-C-006 Bk et CDI jacket 1
7 PMZ50-5-C-007 NGRS E Flasher jacket 1
8 PMZ50-5-C-008 P Flasher 1
9 PMZ50-5-C-009 RS 22 15A Fuse 15A 1
10 PMZ50-5-C-010 7N FE 2L T 2R M6Ex12 Hexagon bolt M6x12 1




11 PMZ50-5-C-011 I Horn 1
12 PMZ50-5-C-012 ] 1)\ <7 48 Horn bracket 1
13 PMZ50-5-C-013 ek s Rectifier assy 1
Y. 7 X &L FORK ASSY NO:06
>
% l /1/
"~ |ICEBEAR PARTS NO.  [Chinese name Description QTyY
1 PMZ50-5-D-001 NEHR Steering column 1
2|  PMZ50-5-D-002 BN Steel bowl assy 1
3|  PMZ50-5-D-003 IR Axle wheel 1
4 PMZ50-5-D-004 7N LS TH MBS M 8x40 Bolt M 8x40 1
5 PMZ50-5-D-005 B AC IR E 78 Front absorber(left) 1
6 PMZ50-5-D-006 B E 78 Front absorber(right) 1
7 PMZ50-5-D-007 JN VA AT H BUEREM12 Hexagon bolt M12 1
8]  PMZ50-5-D-008 weE Bushing 1
Fi. HTES S FRONT WHEEL ASSY NO:07
" |ICEBEAR PARTS NO.  |Chinese name Description QTyY
1 PMZ50-5-E-001 ®hh Tyre 1
2 PMZ50-5-E-002 AN Front wheel rim 1
3 PMZ50-5-E-003 BRERLHE Transmission assy,odometer 1




4 PMZ50-5-E-004 T Valve 1
5 PMZ50-5-E-005 R Brake disk 1
6 PMZ50-5-E-006 RN ZEFE FWEET Bolt,brake pad 1
7 PMZ50-5-E-007 AT il B 2 e % Brake assy 1
7-1 PMZ50-5-E-008 MR F5R Master cylinder 1
7-2 PMZ50-5-E-009 THE R A brake lever 1
7-3 PMZ50-5-E-010 TBE RV Brake Line 1
7-4 PMZ50-5-E-011 MR N R Brake Caliper 1
7-5 PMZ50-5-E-012 JEE ¢ - Brake Pad 1
75 BRYNZL: CABLE NO:08
"~ |ICEBEAR PARTS NO.  [Chinese name Description QTyY
1 PMZ50-5-F-001 JG A2k Rear brake cable 1
2 PMZ50-5-F-002 HFER A Speedometer cable 1
3 PMZ50-5-F-003 THITT4E Throttle cable 1
. FEZEEMY: FRAME PART NO:09
"~ |ICEBEAR PARTSNO.  |Chinese name Description QTyY
1 PMZ50-5-G-001 = Frame assy 1




2 PMZ50-5-G-002 13 22 [ 52 M 10x205 Shaft M10x205 1
3 PMZ50-5-G-003 I 2R 2 i Buffer of hanger 1
4 PMZ50-5-G-004 T 28 Hanger 1
5 PMZ50-5-G-005 R THIM10x195 Shaft M10x195 1
6| PMZ50-5-G-006 ZN VR AT H SR EEM10 Locknut M10 1
7 PMZ50-5-G-007 A S B8 R 57 7 3 Spring of side stand 1
8 PMZ50-5-G-008 =7 2R [ 58 8 Ae Bolt, side stand 1
9 PMZ50-5-G-009 =7 21 Side stand 1
I\ AL EEE: SEAT ASSY LOCK NO:10
@ T ﬁ _—
3 ¥
=
" |ICEBEAR PARTS NO.  [Chinese name Description QTyY
1|  PMZ50-5-H-001 PR lock 1
2 PMZ50-5-H-002 R SKIRET M6x16 Bolt M6x16 1
3 PMZ50-5-H-003 7N RV T R AR M6x 12 Hexagon bolt M6x12 1
4|  PMZ50-5-H-004 R IRETM6x12 Bolt M6x12 1
5|  PMZ50-5-H-005 Al Seat 1
. WHAEE K FUEL BOX NO:11
2
" |ICEBEAR PARTS NO.  [Chinese name Description QTyY
1 PMZ50-5-1-001 THAE Fuel tank 1
2 PMZ50-5-1-002 VR R 2 Fuel sensor unit 1
3 PMZ50-5-1-003 THE ©4.5xD8 Oil pipe®4.5xd8 1
4 PMZ50-5-1-004 5 J gy R Plate fuel sensor unit 1
5 PMZ50-5-1-005 HH d5xP12 Washer®5x12 1
6 PMZ50-5-1-006 ALK IRET M5 12 Bolt M5x12 1




7 PMZ50-5-1-007 A= S Spring cover, hose 1
8 PMZ50-5-1-008 15 D4x DS Gas hose®4x®d8 1
9 PMZ50-5-1-009 7N F V2 THNEFEMEx 12 Hexagon bolt M6x12 1
10 PMZ50-5-1-010 PRI T o0 Fuel petcock 1
11 PMZ50-5-1-011 T R Spring cover 1
12 PMZ50-5-1-012 W R 08 Clip spring®8 1
13 PMZ50-5-1-013 YR IR TE 5L Oil filter 1
14 PMZ50-5-1-014 1 EE REO6 Clip spring®6 1
+. BTRYUEH . 4ELEE4YEHFENDER OF FRONT/REAR WHEEL NO:13
" |ICEBEAR PARTS NO.  [Chinese name Description QTyY
1 PMZ50-5-J-001 EIEEN R GIEY Front part, front fender 1
2 PMZ50-5-J-002 R IRETM6x12 Bolt M6x12 1
3 PMZ50-5-J-003 H B 24T ST4.8x16 Self-tapping screw ST4.8x16 1
4 PMZ50-5-J-004 EIEEN Y Rear part, front fender 1
5 PMZ50-5-J-005 Je a2 Clip 4.2 1
6 PMZ50-5-J-006 7N FVE 2 T R FEM6x 16 Hexagon bolt M6x16 1
7 PMZ50-5-J-007 ZE IR PR A Frame fender 1
8 PMZ50-5-J-008 H B 24T ST4.8x12 Self-tapping screw ST4.8x12 1
9 PMZ50-5-J-009 FIEEN B &S Front wheel fender plate 1
10 PMZ50-5-J-010 M iz 5t 25 Rear side reflector 1
11 PMZ50-5-J-011 7N FAE 2 T R REM5 Hexagon nut M5 1
12 PMZ50-5-J-012 PUY AR S 21 Bracket of fender 1
13 PMZ50-5-J-013 N L ZE T IEFEM6Ex12 Hexagon bolt M6x12 1

+—. BIA AN PROTECTING NO:14

15 ~—-

£

10

—J

\))“ ]§’7 '

12




2
o

ICEBEAR PARTS NO. Chinese name Description Qry
1 PMZ50-5-K-001 A7 BEAR Right protecting plate 1
2 PMZ50-5-K-002 Je BE AR Left protecting plate 1
3 PMZ50-5-K-003 N % o Inner plate 1
4 PMZ50-5-K-004 S a2 Clip 4.2 1
5 PMZ50-5-K-005 H AR E]ST4.2x16 Self-tapping screw ST4.2x16 1
6 PMZ50-5-K-006 H IR E] ST4.8x12 Self-tapping screw ST4.8x12 1
7 PMZ50-5-K-007 H IR E]ST4.8x16 Self-tapping screw ST4.8x16 1
8 PMZ50-5-K-008 yexzdEpdl Right turn signal 1
9 PMZ50-5-K-009 ARl Left turn signal 1
10 PMZ50-5-K-010 A e kT AT e Holder.R. Rear Turning Light Assy 1
11 PMZ50-5-K-011 I e kT AT e Holder, L. Rear Turning Light Assy 1
12 PMZ50-5-K-012 B Y56 a0 H Front shroud 1
13 PMZ50-5-K-013 NS 2 TR EEM6 Hexagon nut M6 1
14|  PMZ50-5-K-014 +- A LR ET M6x70 Bolt M6x70 1
15 PMZ50-5-K-015 H KIS E] ST4.8x12 Self-tapping screw ST4.8x12 1

+=. B, B4 LUGGAGE.REAR RACK NO:16

NU

ICEBEAR PARTS NO. Chinese name Description Qry
1 PMZ50-5-L-001 RUES Rear rack 1
2 PMZ50-5-1-002 7N FAVE 2L HZ R M8x50 Hexagon bolt M6x20 1
3 PMZ50-5-L-003 H WIEE]ST4.2x16 Self-tapping screw ST4.2x16 1
4 PMZ50-5-L-004 7N AR HEFEM8% 16 Hexagon bolt M8x16 1
5 PMZ50-5-L-005 o B AR S 22 Bracket, rear plate 1
6 PMZ50-5-L-006 17 K SkM6x12 Bolt M6x12 1
7 PMZ50-5-L-007 7N AR THEFEMEx12 Hexagon bolt M6x12 1
8 PMZ50-5-L-008 B Luggage box assy 1
9 PMZ50-5-L-009 BYiEE Cover for luggage box 1
10 PMZ50-5-L-010 7N FRVE 2 TH 2 FEM6x20 Hexagon bolt M6x20 1
11 PMZ50-5-L-011 JeFra2 Clip 4.2 1
12 PMZ50-5-1-012 H B2 %]ST4.8x16 Self-tapping screw ST4.8x16 1




+=. JE2Eifiti: REAR PROTECTING NO:17

Z: / /]

<~ ",
\- - >
" &
"~ |ICEBEAR PARTS NO. Chinese name Description Qry
1 PMZ50-5-M-001 o 528 Rear reflector 1
2|  PMZ50-5-M-002 7N SR IR BEMS Hexagon nut M5 1
3 PMZ50-5-M-003 ISR Rear fender 1
4 PMZ50-5-M-004 H B 24T ST4.8x16 Self-tapping screw ST4.8x16 1
5 PMZ50-5-M-005 JGEAT Tail light assy 1
6| PMZ50-5-M-006 JeFra2 Clip 4.2 1
7| PMZ50-5-M-007 7N AL THNEREM6 Hexagon nut M6 1
8]  PMZ50-5-M-008 AL Seat lock cover 1
9 PMZ50-5-M-009 Jo R S 21 Rear license bracket 1
10 PMZ50-5-M-010 H B2 4TST4.2x12 Self-tapping screw ST4.2x12 1
11 PMZ50-5-M-011 o Rt Rear protecting plate 1
+ 0. JHEsH: FOOT BOARD NO:18
\ T )
\ 1_ //
N \
\“‘ 2
1 N 1
y - 1a
L
" |ICEBEAR PARTS NO.  [Chinese name Description QTyY
1 PMZ50-5-N-001 7N L ZZ TH B FEM6Ex20 Hexagon bolt M6x20 1
2 PMZ50-5-N-002 H B H2%]ST4.8x16 Self-tapping screw ST4.8x16 1
3 PMZ50-5-N-003 I 2% JEC Foot board 1
4 PMZ50-5-N-004 R Battery 1
5 PMZ50-5-N-005 Je a2 Clip 4.2 1

+ I, ZEPEES M Ak AIR FILTER ASSY NO: 19




I

NU

ICEBEAR PARTS NO. Chinese name Description Qry
1 PMZ50-5-0-001 YL RS BN Air filter 1
2|  PMZ50-5-0-002 R4 RS Sponge filter element 1
3 PMZ50-5-0-003 7N 2 T2 MEX25 Hexagon screw M6x25 1
+75. JE RS ABSORBER ASSY NO: 20
= RRNSANANY
L
"~ |ICEBEAR PARTS NO.  [Chinese name Description QTyY
1 PMZ50-5-P-001 JG U= 7% Rear absorber 1
2 PMZ50-5-P-002 7~ FR 2 TH AR M8x35 Hexagon bolt M8x35 1
+-b. JH 7 28 MR MUFFLER ASSY NO: 21
-4
" |ICEBEAR PARTS NO.  [Chinese name Description QTyY
1|  PMZ50-5-Q-001 Y 7 Muffler 1
2 PMZ50-5-Q-002 JH 75 2R Washer, muffler 1
3 PMZ50-5-Q-003 7N FHE 22 TH B A M8x35 Hexagon bolt M8x35 1
4 PMZ50-5-Q-004 7N RV 2 T R REME Hexagon nut M6 1




+ )\, J5#S NO:22

.

"~ |ICEBEAR PARTS NO. Chinese name Description QTy
1 PMZ50-5-R-001 ®hh Tire 1
2 PMZ50-5-R-002 J& 56 Rim 1
3 PMZ50-5-R-003 T Valve stem 1
4 PMZ50-5-R-004 D110 Brake shoe®110 1
5 PMZ50-5-R-005 JN AV A BUEREM15 Nut M15 1
6 PMZ50-5-R-006 7N AV T A M6x32 Hexagon bolt M6x12 1
7 PMZ50-5-R-007 TR Rocker shaft 1
8 PMZ50-5-R-008 TR [B] vy oo Spring, rocker 1
9 PMZ50-5-R-009 NIV Brake rocker 1
10 PMZ50-5-R-010 JG R R Rear wheel fender 1
+ . F IR CENTER STAND NO: 23
" |ICEBEAR PARTS NO.  [Chinese name Description QTyY
1 PMZ50-5-5-001 ESRL Center stand 1
2 PMZ50-5-5-002 o fep o Spring 84mm 1
3 PMZ50-5-5-003 F D833 Buffer 1
4 PMZ50-5-S-004 7N FHEZE TH 2 FEM6x32 Hexagon bolt M6x32 1
5 PMZ50-5-5-005 NSV T BUEEEMe Nut M6 1
6 PMZ50-5-S-006 7N FHE 22 TH B AR M8X55 Hexagon bolt M8x55 1
7 PMZ50-5-5-007 #1ED8.5x15x18 Bushing®8.5x15x18 1
8 PMZ50-5-5-008 7N ARV 2T H SR REMS Nut M8 1




e ZIRANVFUEK (twice fill air system) NO: 24

—
™
A~

]

~

(‘

| ()

/l o——7
9
5
L 2
"~ |ICEBEAR PARTS NO.  [Chinese name Description QTyY
1 PMZ50-5-T-001 FNR IR Air refill valve 1
2 PMZ50-5-T-002 =il Clamper 1
3 PMZ50-5-T-003 TRE Tube 1
4 PMZ50-5-T-004 i i YL A Tube 1
5 PMZ50-5-T-005 KN R S 4 Air refill valve bracket 1
6 PMZ50-5-T-006 KK Clamper 1
7 PMZ50-5-T-007 7N AL THNEREM6 Hexagon nut M6 1
8 PMZ50-5-T-008 R Gas hose 1
9 PMZ50-5-T-009 T EEHEE Spring cover 1
10 PMZ50-5-T-010 7N FR 2 TH R FEM6x20 Hexagon bolt M6x20 1
NO ) .
ICEBEAR PARTS NO. Chinese name Description Qry
1 PMZ50-5-U-001 Engine RN 1
2|  PMZ50-5-U-002 CARBURETOR Ak, 5 1





































